1. Prologue

The Indian paper industry is one of the important industrial sectors of the country which has
shown tremendous growth potential in last few years. Indian paper industry is marked with
diversity features. Production capacity varies in Indian paper industry from 50 tpd to 1000
tpd. Indian paper industry uses wide variety of raw materials which makes standardization
of production process difficult. The industry uses wide spectrum of technology, which varies
among industries as well as within the industry. The major challenge facing Indian pulp and
paper industry are improvement in resource efficiency, sustaining in global competition,
coping with fiber shortage and addressing the environment issues & challenges. Although in
[...]
parties/ SPCBs to review the progress of the Charter implementation programme

3. To supervise, co-ordinate and support to stake holders

4. To take necessary actions namely modification in the Charter/ Action Plan/ roles &
responsibilities of participating agencies, interpretation of the provisions prescribed
under the Charter, approval for any state of the art technology, etc.

8. Conditions Necessary for Timely Implementation of the
Charter

1. CPCB shall issue appropriate directions/ guidelines to SPCBs/ PCCs for issuance of
directions/ instructions to Pulp & Paper Mills operating in their respective States/
UTs for implementation the Charter as per the Plan of Activities.

2. SPCBs/ PCCs shall issue appropriate directions/ guidelines to Pulp & Paper industries
operating in their respective States/ UTs to implement the Charter as per the Plan of
Activities.

3. The implementation of the Charter will be considered to be commenced on the date
of issuance of directions/ instructions from SPCBs/ PCCs and the entire action plan
will be implemented before December 31, 2019.

4. Participating Pulp & Paper Mills may submit Affidavit to their respective SPCBs/ PCCs
for implementation of the Charter as per the Plan of Activities and other Terms &
Conditions.

5. Pulp & Paper Mills shall sign MoUs/ Agrrements with their selected Third Parties
(Associations/ CPPRI) to participate in the programme as per the Plan of Activities

15



10.

and to reimburse the third party expenditure and shall sanction the project as per
their mutual agreed ToR.

Pulp & Paper Mill Associations, which have agreed to implement the Charter as per
CPCB/ SPCBs directives/ guidelines, will be allowed to achieve short term, medium
term and long term objectives as prescribed by the Charter within the agreed
implementation period. Participating Pulp & Paper Mills will not be allowed, under
any circumstances, for bypassing of ETP systems and discharge of partially/
untreated effluent or episodic discharge. In case of any violation on continuous basis
or serious/ significant violations, SPCBs/ PCCs will take appropriate actions, including
issuance of appropriate directions under the provisions of Water/ Air Acts/
Environment (Protection) Act.

No regulatory impediments: Any process modification, construction activity or any
other action required to be undertaken by a mill in pursuit of the objectives of this
Charter should receive necessary clearances from SPCBs with utmost speed.
Concerned authorities should set in place a fast-track, single-window clearance
mechanism.

Any order/ direction prescribed by any court of law/ tribunal in respect of individual
industrial unit or in general, shall overrule the provisions/ norms prescribed under
this Charter, and shall be complied by the industry.

SPCBs/ PCCs may prescribe conditions/ norms, etc. stringent than those prescribed
under this Charter, and shall be complied by the industry.

MOEFCC/ CPCB/ SPCBs/ PCCs may issues directions/ instructions and/ or take
up programmes for implementation of advanced technological and
managerial tools to achieve further higher technological and compliance
status in future for prevention, control and abatement of environmental
pollution and to meet the objectives of National Mission for Clean Ganga
(NMCG);

16



9. Industry Specific Standards Notified under the
Environment (Protection) Rules, 1986

Existing Treated Effluent Quality Standards for Pulp & Paper Mills

i P9 &8 (PEpar [l Small Pulp & Paper Mills (Capacity

Parameters (Capal\c/ll_':}//Aanbnol;/rtre])24OOO upto 24000 MT/Annum)
L} L} L}
PH ! 7.0-8.5 ! 55-9.0 !
U, gt | 100 | 100 I
BOD, mg/l E 30 E 30 E
cop,mg - g co T T T '

200 cum/ton of paper produced
100 cum/ton for mills established after 1992

1 1
! 200 cum/ton of paper produced ]
| 150 cum/ton for mills established after 1992 |

75 cum/ton of paper produced
50 cum/ton for mills established after 1992

17



10. Charter on Water Recycling & Pollution Prevention in

Pulp & Paper Industry

10.1 Categories of Indian Pulp & Paper Mills

Proposed Categorization under the Charter

Al:

=

IR

12

@)
N

Wood Based Pulp & Paper Mills producing bleached grades of chemical pulps, papers,
paperboards & newsprint

Wood Based Pulp & Paper Mills producing unbleached grades of chemical pulps, papers and
paperboards

Agro Based Pulp & Paper Mills producing bleached grades of chemical pulps, papers,
paperboards & newsprint

Agro Based Pulp & Paper Mills producing unbleached grades of papers and paperboards

RCF and Market Pulp Based Paper Mills producing bleached grades of papers, paperboards
& newsprint

RCF and Market Pulp Based Paper Mills producing unbleached grades of papers and
paperboards

RCF and Market Pulp Based Specialty Paper Mills

Mills that attract classification in more than one category will be deemed to be in the “highest”

among those cateqgories. For example, a mill that is both wood and agro based (Al & B1) will be

classified as Al. The only exception will be mills that also manufacture specialty paper on a daily

basis as described elsewhere in this proposed Charter.

18



10.2 Proposed Norms

Fresh Water Consumption Norms in the Revised Charter (m®t of product)

- Short Term -

Categor Medium Term - Long Term
gory - Objectives - Objectives - Objectives
Al: Wood Based Pulp & Paper Mills .80 . 60 I 50
A2: Wood Based Pulp & Paper Mills ' 70 ' 50 ' 40
________________________________ | SRR RGOS | SO OO T ST | ST T DT
L} L} L}
B1: Agro Based Pulp & Paper Mills 1 80 | 60 | 50
B2: Agro Based Pulp & Paper Mills 1 70 1 50 : 20
: - 25 - 25 I
Cl: RCF & Market Pulp Based Paper Mills I . 20
C2: RCF & Market Pulp Based Paper Mills | 25 | 20 : 15
D: RCF & Market Pulp Based Specialty Paper - . . .
Mills* - 80 60 50

1. Short, Medium and Long Term norms become applicable 1yr, 3yrs and 5 yrs respectively, from
the date of notification of Charter. Long Term norms will be reviewed 6 months before the

expiry of the Medium Term duration.

2. “#" applies to mills that manufacture only specialty papers

3. "tpd" refers to Air-Dry (ADt) for pulp; Saleable weight for paper.

19



Proposed Effluent Generation Norms in the Revised Charter (m>/t of product)

Cateqor Short Term Medium Term Long Term
gory Objectives - Objectives - Objectives
Al: Wood Based Pulp & Paper Mills | 70 | 50 | 40 :
A2: Wood Based Pulp & Paper Mills | 60 : 40 : 30 :
—————————————————————————————
B1: Agro Based Pulp & Paper Mills : 70 : 50 : 40 :
_____________________________ e s e 1
B2: Agro Based Pulp & Paper Mills ; 60 ; 40 ; 30 ;
T o 0 o | T T e T |
Cl: RCF Based Paper Mills : 20 : el : = :
_____________________________ e e ]
C2: RCF Based Paper Mills : 20 : 20 : 10 !
D: RCF & Market Pulp Based Specialty 70 50 40
- Papermills# - 0 - T
Notes:

1. Short, Medium and Long Term norms become applicable 1yr, 3yrs and 5 yrs respectively, from
the date of notification of Charter. Long Term norms will be reviewed 6 months before the
expiry of the Medium Term duration.

2. “#" applies to mills that manufacture only specialty papers

3. "tpd" refers to Air-Dry (ADt) for pulp; Saleable weight for paper

4. Effluent "Discharge" means effluent leaving the outlet of final wastewater treatment stage and
inlcudes volumes applied on land within the mill or other mill-owned land. Such application on
land is not be drawn from any point before the outlet of the final wastewater treatment stage.

20



Proposed Norms for Treated Effluent Quality for Integrated Pulp & Paper Mills
manufacturing Chemical pulp

Parameters ! Goals |
PpH L , ... 6s5-85 A
Iss,mol__________ .50 ]
BOD,mgll . <30 !
coomol 250 !
oS, mgh_ I ___. 2100 :
Colour,PCU e 500 I
AOx,mgll . :
SAR 12 (Short/Medium Term)

Proposed Norms for Treated Effluent Quality for RCF and Market Pulp Based Pulp &

Paper Mills
Parameters E Goals E
pH l 6.5-85 l
T ssman 50
""" BOD,mg/ ' <30
- coD,mgl . . 25 :
- TpS,mgl T 2100
- saR 12 (Short/Medium Term) -

21



Proposed Norms for Odorous Emissions

Odorous gases Existing Proposed Measurement Control technology*
Emission Emission Method
Norms Norms
3 3
mg/Nm mg/Nm
H,S 10 10 Gastec Tube Alkaline Absorption,
Sampling Biological Methods,
Adsorption, or
Total Mercaptans Not 50 Gastec Tube Incineration
(Methyl Mercaptan, Specified Sampling
DMS & DMDS)

These emissions shall be measured twice a year, as an odour control assessment protocol, to
identify and evaluate point source emissions of odorous gases. Mills that operate with a Soda
Process and with mill-wide sulphur-free operations shall be exempt from this section of the Charter.

Proposed Stack Emission Norms

Boiler Control Existing Norms Proposed Norms Remarks

Capacity | Equipment (mg/NmS) (mg/NmS)

15tph ESP/Multi | SPM : 150 SPM :150 (Boilers set Norms  for a

& above | Cyclone HS 10 up before Chemical Recovery
dust 2008) Boiler & lime kiln will
collector SPM : 100 (Boilers set be same as that for
with wet up after 2008) | power Boiler with
scrubber/ H,S @10 capacity >15 tph
Bag filter

For Multi SPM 600 SPM: 600

boilers Cyclone (10- 15tph) | H2S: 10

<15 tph SPM 800

(<10 tph)
H2S Not Defined

H,S norms will be applicable only to stacks attached to Chemical Recovery Boilers.

22




10.3 Action Points of “Charter for Water Recycling & Pollution
Prevention in Pulp & Paper Industries”
: ; Time Frame ;
S No. Action | 1
1 1 1
I IProcess improvement and Water use Benchmarks : ,
:Achieving the Benchmark : :
: . December 31, 2015 |
e = 1
a) Short-term standards ) ’
\Category Al: Wood based — Bleached Grades of Papers, : 80m3/T : ;
:Paperboards & Newsprint ; : ;
\Category Al: Wood based -Unbleached Grades of Papersand | 70m3/T : ’
'Paperboards | | !
L L 1 ]
:Category B1: Agro based- Bleached Grades of Papers, | 80 m3/T : :
\Paperboards & Newsprint : : :
;Category B2: Agro based- Unbleached Grades of Papers and:- 70 m3/T -: |
\Paperboards : : ;
T T T T T T T T T T T T T T T T T T T T T T T T T T TS T s T s T m r--===-=-- A 1
iCategory C1: RCF based- Bleached Grades of Papers, I 25 m3/T 1 1
:Paperboards & Newsprint : | :
e e e e e e e e e o e e e e e e e e S S - 1
:Category C2: RCF based- Unbleached Grades of Papers and: 25 mS/T : !
Papettoeeres | ' December 31, 2017
iCategory D: RCF & Market Pulp Based Specialty Paper Mills I 80 mS/T i i
1 1 1 1
Medium-term standards !
ICategory Al: Wood based — Bleached Grades of Papers, : 60m3/T : ’
iIPaperboards & Newsprint I I I
L oo e o e e o A 1
\Category Al: Wood based -Unbleached Grades of Papersand | 50m3/T : ;
:Paperboards : : ;
\Category B1: Agro based- Bleached Grades of Papers, L 60 m3/T : :
iPaperboards & Newsprint : : :
:Category B2: Agro based- Unbleached Grades of Papers and, 50 m3/T : :
Paperboards L : I
:Category C1: RCF based- Bleached Grades of Papers, : 25 m3/T : :
1 . 1 1 1
Paperboards & Newsprint ! ! \
;Category C2: RCF based- Unbleached Grades of Papers and:- 20 m3/T 1 :
Paperboards i | :
-Category D: RCF & Market Pulp Based Specialty Paper Mills 60 mS/T

23



) Action

]
SNo| I
] 1

Time Frame

IProcess improvement and Water use Benchmarks
1

:Long-term standards- Ultimate Goal :
1 1

\Category Al: Wood based — Bleached Grades of Papers, . 50 m3/T :
:Paperboards & Newsprint : :
:Category Al: Wood based -Unbleached Grades of Papers and : 40 m3/-|- :
\Paperboards : :
:Category B1: Agro based- Bleached Grades of Papers, : ) m3/T :
1 . 1 1
Paperboards & Newsprint | |
_______________________________________ r—-——=-=-=--=-=-"1

;Category B2: Agro based- Unbleached Grades of Papers and: 4 m3/T 1
:Paperboards : i

\Category C2: RCF based- Unbleached Grades of Papers and, 15 m3/T
IPaperboards !

;Category D: RCF & Market Pulp Based Specialty Paper Mills ' 5o m3/T

December 31, 2019

-Improved ETP with tertiary treatment

Primary Treatment comprising coarse & fine screening, stabilization/equalisation,.

'sedimentation and primary sludge dewatering after pre-thickening.

‘Secondary Treatment comprising anaerobic pre-treatment wherever necessary
(COD >3500 mg/l), aerobic treatment (like activated sludge process), secondary
sedimentation, thickening (centrifuging/decanting), sun-drying (sludge drying
‘beds) and co-combustion in Power boilers in admixture with chip
‘dust/pith/primary sludge or any combustible non-hazardous waste.

Tertiary Treatment will be site-specific, and can cover a wide range of processes -
_starting from a simple Polishing Pond (to even out discharge variations), -
" Coagulation & Flocculation and/ or micro filtration (to achieve low TSS levels), °
“and/ or activated carbon filtration and/ or ozonisation (for reducing odour and -

- colour), etc.

December 31, 2015

lll. 1 Commissioning of CRP/ CCRP in Agro based chemical pulp making Mills in Immediate
NGRBA covered States (Uttar Pradesh & Uttarakhand)
IV. ' Dismantling & Removal of chemical pulping facilities namely digester, blown One Month

tank, pulp washers (brown stock washer/ pressure washer, etc.) from the
premises of all Agro/ RCF based Mills located in NGRBA covered States (Uttar
Pradesh & Uttarakhand) and not having CRP/ CCRP

(October 31, 2014)

24



Action

Time Frame

- Agro based Kraft Pulp & Paper Mills located in States not covered under
© NGRBA, and having LRP facilities to shift to CRP/ CCRP; to submit to SPCBs/
~ PCCs, supporting documents such as work orders, pay orders, photographs,
* etc. towards their commitments for installation of CRP/ common CRP based
- on either conventional or fluidised bed processes, to the satisfaction of
. SPCBs/ CPCB within three months, failing which such pulp & paper Mills to
_ dismantle and remove chemical pulping facilities from the Unit’s premises
- and shift to RCF based production within three months

Three Months

VI.

Commissioning of CRP/ CCRP in Agro based Kraft Paper Mills in States not
covered under NGRBA

June 30, 2016

VII.

\Continuous online effluent/ emission monitoring system

March 31, 2015

25



10.4 Bare Minimum Technology (BMT)

BMT is indicative of the systems, equipment, processes and practices that are generally
considered essential to achievement of the objectives of this Charter.

Technology actually required, or implemented, by individual mills to achieve the same
documented level of environmental protection, may differ on account of their unique set of
circumstances like scale of operations, equipment & system configuration, product portfolio,
raw material mix, etc.

Bare Minimum Technologies (BMT)

sl. No. Functional Facility Required
Area BMT/Optional Type of Facility (Generic)
Chemical
1 .
Pulping
1.1 Wood Based Kraft (Sulphate) Pulping
Optional Dry De-barking system
111 Raw Material BMT Log washing using treated wastewater
Preparation BMT Dust extraction system equipped with bag filters for
chipper dust collection
BMT for 250 tpd | Extended delignification/Modified Cooking plants, either
1.1.2 ] & above batch or continuous.
Cooking BMT for <250 Conventional batch digester systems with efficient blow
tpd heat recovery systems and capture/disposal of NCG
Brownstock BMT 3 or 4 stage washing using presses or high-efficiency
113 Washing, washers with discharge at medium to high consistencies
o Screening & BMT All washers & Presses to be equipped with hoods and
Cleaning extraction fans for capture & disposal of NCG
114 Oxygen BMT Single or two-stage oxygen delignification with an
Delignification efficient post-OD (pre-bleach) washer/press
Elemental chlorine-free bleaching with an oxygen
BMT for 250 tpd | reinforced peroxide extraction stage
& above Maximum recirculation of process filterates to the
115 Bleaching . extent limited by scale formation
Optional (now);
BMT for >25% Partial replacement of chlorine dioxide with an Ozone
capacity stage (ECF - Lite)
expansion
Spillage Spill pits/tanks, and drainage system for
1.2.6 Monitoring & BMT containment/recovery, with conductivity-based alarm
Control anunciation for spill notification.
1.2 Agro Based Soda or Kraft Pulping
Drum de-dusting for straw/ Swing-hammer type
. Depithers for bagasse
1.2.1 Ef:;g:;irrzal BMT Straw washing using treated wastewater
Wet washing & cleaning with sand and pith removal
arrangements
Optional (now)
1.2.2 Cooking for Pulp mills<50 | Continuous digester(s) with cold-blow arrangements

tpd brown pulp

26




BMT for Pulp

mills<50 tpd
brown pulp for Continuous digester(s) with cold-blow arrangements
capacity
expansion
BMT for Pulp
mills > 50 tpd Continuous digester(s) with cold-blow arrangements
brown pulp
Brownstock 3 or 4 stage washing using presses or high-efficiency
. BMT . . . . . .
123 Washing, washers with discharge at medium to high consistencies
Screening & BMT All washers & Presses to be equipped with hoods and
Cleaning extraction fans
Oxygen . Single stage oxygen delignification with an efficient post-
1.2.4 Delignification Optional OD (pre-bleach) washer/press
Ep'\g-r for <200 Partial replacement of elemental chlorine with peroxide
Optional (now); 3 stage Elemental chlorine-free bleaching with oxygen
for <200 tpd reinforced peroxide extraction stage
. BMT for <200
1.25 Bleaching tpd mill for 3 stage Elemental chlorine-free bleaching with oxygen
capacity reinforced peroxide extraction stage
expansion
BMT for 200 tpd | 3 stage Elemental chlorine-free bleaching with oxygen
& above reinforced peroxide extraction stage
Spillage Spill pits/tanks, and drainage system for
126 Monitoring & BMT containment/recovery, with conductivity-based alarm
Control anunciation for spill notification.
2 Chemical Recovery
2.1 Chemical Recovery for Kraft Pulping
Multiple-effect, falling film evaporation plants (with surface
BMT condensers) capable of concentrating black liquor to a
concentration not less than 70%, in excess of 70%
211 Black Liql.Jor apz)t\;))n;
Evaporation
BMT for - . .
525% Foul condensate stripping & stripped gas capture/disposal
capacity
expansion
High pressure recovery boiler, directly fired at 65-75% bls
Black Liquor dryness without any secondary direct-contact evaporation, a 3
2.1.2 ) BMT . e
Combustion or 4-level combustion air distribution arrangement and
adequately sized Electrostatic Precipitator (ESP).
Causticising plant comprising green liquor normalisation,
green liquor clarification, dregs washing/filtration,
drum/stationary slaker, single or 2-stage causticising, white
Causticising BMT liquor clarification and lime mud washing followed by efficient
2:13 Plant pre-coat lime mud filtration. White liquor clarification/mud
washing can be through sedimentation type clarifiers/washers
or pressurised disk filters or a combination of the two.
BMT Dust extraction and scrubbing systems
2.1.4 Lime Mud Re- BMT Rotary Lime Kiln with Electrostatic Precipitator

27




burning

Dust extraction and scrubbing systems at Feed and Discharge-

BMT
ends of the Kiln, and transfer points of conveying systems.
Spillage Spill pits/tanks, and drainage system for
2.15 Monitoring & BMT containment/recovery, with conductivity-based alarm
Control annunciation for spill notification.
2.2 Chemical Recovery for Soda Pulping
BMT f
Pul n:)izls Multiple-effect evaporation plants (with surface condensers)
P capable of concentrating black liquor to a concentration not
>200 tpd
. less than 65%
291 Black Liquor brown pulp
- Evaporation BMT for . . .
Pulp mills Multiple-effect evaporation plants (with surface condensers)
P capable of concentrating black liquor to the desired
<200 tpd .
concentration, preferably not less than 25%
brown pulp
BMT for High pressure recovery boiler, directly fired at 65-70% bls
Pulp mills dryness without any secondary direct-contact evaporation, a 3
>200 tpd or 4-level combustion air distribution arrangement and
999 Black Liquor brown pulp | adequately sized Electrostatic Precipitator (ESP).
- Combustion BMT for Unconventional, low-temperature, fluidised-bed black liquor
Pulp mills processing systems ensuring complete combustion of black
<200 tpd liguor and producing saleable sodium carbonate (soda ash)
brown pulp | pellets.
Causticising plant comprising green liquor normalisation,
green liquor clarification, dregs washing/filtration,